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Prescribing Tip – Dependence Forming Medications
The Royal Collage of General Practitioners (RCGP) have produced a “Top Ten Tips” document of the considerations that should be made prior to the prescribing of Dependence Forming Medications (DFMs).
Top Ten Tips – Dependence Forming Medications

DFMs are mainly opioids, z drugs, benzodiazepines, gabapentin and pregabalin. Dependence is defined as ‘the need to continue taking a medicine to maintain a state of normality and avoid symptoms of withdrawal’.


















The RCGP suggests these key points when prescribing DFMs:
· Prescribers should ask themselves if issuing a DFM is safe for the patient and for the people in that household and local community.
· Have open discussions with patients regarding the risks of prescribing DFMs. Set review dates and boundaries with prescribing. Document these discussions in the patients’ medical records.
· Review DFMs frequently and monitor for overuse, misuse, early prescription requests and medicines from other sources (Out of hours, Accident and Emergency Department etc.)
· Learn more about deprescribing DFMs to support patients when reducing or withdrawing these medications.  
· Always prescribe within your competency and be aware of the licensed indications for DFMs.
· Contact your local drugs misuse team to find out what support they can provide for patients’ dependent on prescribed DFMs. 
Opioids have a limited role in managing chronic pain. High doses over 120mg of Morphine Equivalent are associated with increasing risk of harm without the increased benefit. 
LMMG Chronic Pain Prescriber Resources   Opioids Aware Resources














The below embedded documents are PrescQipp resources to aid with deprescribing Benzodiazepines and Opioids. To fully access the links within the documents, practices will need to register with the PrescQipp website. If further support is required with registering please contact the Medicines Optimisation Team. 
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 Ensure directed communication:

Review patient in clinic. Aim to ensure that the same HCP is seen.

· Reiterate benefits of stopping

· Explain tolerance, adverse effects and risks of continuing

· Discuss potential risks, benefits, withdrawal plan, symptoms and duration

(See PrescQIPP Bulletin 175 attachments 4 and 5. See MIND for Z-drugs) 

· Agree on treatment regimen (written plan)

· Arrange follow up appointments

· Ensure practice staff are briefed on reducing regimen









Insomnia1 

Use sleep diaries, sleeping health leaflets and self-help strategies (see NHS sleeping habits information) to manage insomnia. See attachment 1 on self care resources 



Include: patients suitable for managed withdrawal with

· Insomnia on its own 

· Anxiety

Consider if:

· Willing 

· Committed

· Compliant

· Have adequate social support

· Ensure that can be reviewed regularly












Monitor every 1-2 weeks for duration of tapering.  Estimated time of withdrawal 8 – 12 weeks or longer. Be guided by the patient; if previously tried but failed, withdrawal can take 4 weeks to 1 year or longer



Short-acting BZD

Table 2



Withdrawal of BZD or Z-drug

Table 1 





Anxiety2 

Low intensity psychological interventions: 

Individual non-facilitated self-help – written or electronic 

Individual guided self-help 

Psychoeducational groups

High intensity psychological intervention (CBT or applied relaxation).  See attachment 1 on self care resources





Taper and then stop BZD or Z-drug

If unwilling to stop BZD or Z-drug:

Do not pressurise to stop if not motivated 

Address any concerns about stopping 



Review at a later date and reassess the persons motivation to stop 

Refer to sleep clinic or specialist with expertise in sleep medicine

Continue BZD or Z-drug

If symptoms relapse consider maintaining current BZD or Z-drug dose for 1-2 weeks, then taper at a slower rate





Exclude (ensure regular review of therapy):  

· Specialist/CMHT/substance misuse initiated

· Potential substance misusers

· Patients who may be diverting some or all of their supply

· Suicide risk

· People with epilepsy

· Terminal illness

· Alcohol withdrawal 

· Restless legs

· Dementia

· History of complicated drug withdrawal 

· Short term use e.g. prior to flying, muscle relaxant, 
unmanaged anxiety, depression, physical or mental condition that may be causing or aggravating insomnia 






Benzodiazepine (BZD) or Z-drug on repeat prescription (>4 weeks) Dependence Forming Medicines (DFM) deprescribing algorithm1-5



		Table 1.  Tapering BZD or Z-drug5

Taper slowly in collaboration with the patient, for example ~5-10% every two weeks, or 1/8th of dose fortnightly titrated according to the severity of withdrawal syndromes

		

		Table 2. For short acting BZD switch to diazepam5

For example, alprazolam, loprazolam, lormetazepam. This regimen may also be considered for people likely to experience difficulty in withdrawal due to dependency. 



		Benzodiazepines

		Reduction

		

		Transfer patient stepwise to an equivalent daily dose of diazepam preferably taken at night.

		Diazepam 5 mg equivalent doses3,5

≡ alprazolam 250 micrograms

≡ clobazam 10 mg

≡ clonazepam 250 micrograms

≡ flurazepam 7.5–15 mg

≡ chlordiazepoxide 12.5 mg

≡ loprazolam 0.5–1 mg

≡ lorazepam 500 micrograms

≡ lormetazepam 0.5–1 mg

≡ nitrazepam 5 mg

≡ oxazepam 10 mg

≡ temazepam 10 mg

≡ zolpidem 10mg

≡ zopiclone 7.5mg



		Temazepam  20mg

		Reduce daily dose by a quarter of a 10 mg tablet (2.5 mg) every 2 weeks

Consider temazepam 10mg/5ml liquid to achieve further reductions if needed



		

		Reduce diazepam dose, usually by: 

· 1–2 mg every 2–4 weeks (in patients taking high doses of benzodiazepines Initially it may be appropriate to reduce the dose by up to one-tenth every 1–2 weeks).

		



		Nitrazepam  10mg

		Reduce daily dose by a quarter of a 5 mg tablet (1.25 mg) every 2 weeks

Consider nitrazepam 2.5mg/5ml liquid to achieve further reductions if needed



		

		If uncomfortable withdrawal symptoms occur, maintain this dose until symptoms lessen.

· Reduce diazepam dose further, if necessary, in smaller steps; steps of 500 micrograms may be appropriate towards the end of withdrawal. Then stop completely.

		



		Zopiclone  7.5mg

		Reduce daily dose by a half of a 3.75 mg tablet (1.875 mg) every 2 weeks

Consider conversion to diazepam 2mg/5ml to achieve further reductions if needed

		

		For long-term patients, the period needed for complete withdrawal may vary from several months to a year or more

		







		Table 3: Evidence4

		Table 4. Resources 



		Benzodiazepine Dependence: Gradual withdrawal

Evidence High



Use of several BZD: Switch to diazepam

Evidence: Good



Psychotherapy: Cognitive behavioural therapy and other approaches

Evidence: Good

		PrescQIPP Benzo reduction programme (2016)

PrescQIPP Bulletin 175 Hypnotics 

PrescQIPP Bulletin 184 Behavioural change strategies 

Canadian deprescribing benzodiazepine receptor agonist algorithms and guidelines

Ashton CH. Slow withdrawal schedules.

RGCP Top ten Tips: Dependence forming medications 

NHS Wales Hypnotics and anxiolytics practice guide
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 Ensure directed communication, see patient in clinic.  Aim to ensure that the same HCP is seen.

· Agree outcome

· Explain benefits and rationale for stopping i.e. explain tolerance, adverse effects and risks of continuing

· Review emotional influences and physical co-morbidities

· Ensure close collaboration between patient, carer and all members of healthcare team.  (mental health providers or specialists).

· Ensure psychosocial support for anxiety related to taper 

· Encouraging the patient to monitor pain levels during tapering – consider using pain questionnaires as listed in appendix 1, PrescQIPP Bulletin 149 Non-neuropathic pain: https://www.prescqipp.info/media/1483/149-non-neuropathic-pain-23.pdf 

· Agree tapering schedule

(PrescQIPP Bulletin 218 (attachment 2), PrescQIPP Bulletin 149 (attachment 2) 









Review patient’s understanding of pain

https://vimeo.com/187991515/b6374f1254

https://www.youtube.com/watch?v=aH9NG1c6mlY



· 

· 



Include patients suitable for managed withdrawal who:

· Are taking the equivalent of 120mg morphine or greater/24 hours                 (SIGN guidelines recommend 50-90mg or greater2)

· Are not achieving at least 30% pain reduction (through review)

· No longer have an underlying painful condition as it has resolved 

· Have received a definitive pain-relieving intervention (e.g. joint replacement)

· Have developed intolerable side effects

· Are engaged with the process: willing committed, compliant, have adequate social support and can be reviewed regularly



 
Taper total daily opioid dose by 10% of the original dose weekly or every two weeks.  

If appropriate convert to morphine equivalent daily dose 

(For dose equivalence see:

 PrescQIPP Bulletin 218 Reducing opioid prescribing in chronic pain

RCOA dose equivalent and changing opioids)







Prescriber responsibility:

· Deprescribing is the prescribers responsibility and regular review is vital.

· Have adequate training – see resources from Toolkit for tackling chronic opioid use in non-cancer pain                            (Ensure Licence agreements followed)  

· Good communication through healthcare team to ensure consistency 

· (PrescQIPP Bulletin 218 (attachment 2), PrescQIPP Bulletin 149  (attachment 2) 







Psychosocial support for anxiety related to taper3 

Low intensity psychological interventions: 

Individual non-facilitated self-help, individual guided self-help, psychoeducational groups

High intensity psychological interventions: 

Cognitive Behavioural Therapy (CBT), Acceptance and Commitment Therapy (ACT) or applied relaxation 

See attachment 1: self-care resources for insomnia



[bookmark: _Hlk31802340]Exclude (ensure regular review of therapy):

· Specialist/CMHT /substance misuse initiated

· Potential substance misuser

· Drug seeking behaviour or where there is strong evidence that the patient is diverting his/her medications to others, taking medication prescribed to others or requesting early prescriptions*  

· Patients who are failing to derive benefit from large doses of opioids (greater than oral morphine equivalent of around 300mg/day) 

*Ensure review of early requests 

Refer to specialist support for assessment and support in line with commissioning policies (i.e. addiction services, mental health and pain management services)



Monitor everyone to two weeks for duration of tapering  

Review every 2 weeks



Subsequent consultations:

Face to face/telephone calls should be everyone to two weeks



Monitor for:



Pain levels

Level of function

Signs of withdrawal







Opioid analgesics on repeat prescription (>3 months) Dependence Forming Medicines (DFM) deprescribing algorithm1-3 





		Table 3: PrescQIPP resources 

		Table 4. Other resources (for prescribers and patients)





		PrescQIPP Opioids aware audit webinar

PrescQIPP Opioids aware webinar 

PrescQIPP Bulletin 218 Reducing opioid prescribing in chronic pain

PrescQIPP Silver Award Winner 2019- Blue-folder clinics to facilitate reduction of inappropriate opioid, pregabalin, hypnotic and benzodiazepine prescribing to improve patient outcomes East Norfolk Medical Practice.

PrescQIPP Annual Award Winner 2019. High dose opiate reduction in Great Yarmouth and Waveney NHS Great Yarmouth and Waveney CCG.

Reducing opiate prescribing in pain NHS Great Yarmouth and Waveney CCG.  

PrescQIPP Opioid management of pain in secondary care webinar

PrescQIPP Bulletin 149 Non-neuropathic pain  



		 

· Toolkit for tackling chronic opioid use in non cancer pain                          (Ensure Licence agreements followed)  

· RCOA dose equivalent and changing opioids

· CDC Pocket Guide: Tapering Opioids for Chronic Pain

· CDC. Guideline for reducing opioids for chronic pain resources: Clinical Tools 

· Pain Concern Navigator Tool 

· RCGP Top Ten Tips: Dependence Forming Medications

· Opioid Risk Tool to assess risk of abuse  

· Acceptance and Commitment Therapy (ACT) 
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